(330) - ARTICULATED TRUCK (300HP - ZF260) (NORTH AMERICA) (4/03-) > (05.100.03[01]) - FILTERS

P X5 0000
B °c°° 00000000000000
0P o0 00000000
sl 0nopoo000l
520 6 3% 0 0000 00 0o
o 000000000000000 o?
0% 000000000000000000




(330) - ARTICULATED TRUCK (300HP - ZF260) (NORTH AMERICA) (4/03-) > (00OA00000000[01]) - COMPONENT INDEX

1 I,"i," A

RN VEEri
f—’!r‘!f !




(330) - ARTICULATED TRUCK (300HP - ZF260) (NORTH AMERICA) (4/03-) > (08A00020635[01]) - EXHAUST MANIFOLD - 300

HP ENGINE VERSION

Diag # Part # Name Description Qty
1 89500417665 MUFFLER Replaces 89500406458 Muffler 1
2 8998198296 HOSE CLIP HOSE CLIP 2
3 8900956837 COLLAR M10 x 1.25 4
4 8900034406 SPECIAL NUT SPECIAL NUT 4
5 8900185213 COLLAR COLLAR 2
6 89500400112 EXHAUST SYSTEM PIPE |EXHAUST SYSTEM PIPE 1
7 89500400113 EXHAUST SYSTEM PIPE |EXHAUST SYSTEM PIPE 1
Consists of : 27 To 30 Consists of : 27 To 30 1
8 8960320014 SPACER M8 x 40 2
9 8900056265 BOLT 8x16 2
10 8900141697 WASHER 20 x 37 3
11 8900956690 COLLAR M8 3
12 8917152825 NUT NUT 3
13 89500400122 SHIELD SHIELD 1
14 89500400123 SHIELD SHIELD 1
15 89500402343 BRACKET BRACKET 1
16 8960630348 BRACKET BRACKET 4
17 8900140610 BOLT M6 x 20 13
18 8900955275 LOCK WASHER LOCK WASHER 13
19 8900955493 COLLAR COLLAR 13
20 8900172961 BOLT M8 x 30 1
21 8900956220 LOCK WASHER LOCK WASHER 1
22 8900141697 WASHER 8x16 1
23 8900113178 NUT M8 x 1.25 1
24 8900956220 LOCK WASHER LOCK WASHER 1
25 8900124675 NUT M6 8
26 8900172961 BOLT M8 x 30 1
27 8900131379 CLAMP CLAMP 2
28 8900131378 KNOB KNOB 2
29 8900131381 PROTECTION PLATE PROTECTION PLATE 1
30 8900131382 SET SCREW SET SCREW 1




(330) - ARTICULATED TRUCK (300HP - ZF260) (NORTH AMERICA) (4/03-) > (18A00010583[01]) - TRANSMISSION - FILTER




(330) - ARTICULATED TRUCK (300HP - ZF260) (NORTH AMERICA) (4/03-) > (18A00020574[01]) - TRANSMISSION - HOUSING

Diag # Part # Name Description Qty
1 8900128921 BOX BOX 1
2 8900126568 COVER COVER 1
3 8900126569 BOLT M10X32 12
4 8900126570 BOLT M10X32 2
5 8900126571 PIN PIN 2
6 8900126572 DEFLECTOR DEFLECTOR 1
7 8900126573 DEFLECTOR DEFLECTOR 1
8 8900126574 COVER COVER 2
9 8963100337 BOLT M8X16 5
10 8963100278 WASHER WASHER 5
11 8963100392 NUT M8 1
12 8963100256 NUT M10 3
13 NSS NOT SERVICED NOT SERVICED SEPARATELY 1
SEPARATELY
14 NSS NOT SERVICED NOT SERVICED SEPARATELY
SEPARATELY
15 8900117539 BOLT M10X55 1
16 8900126577 SCREW M10X70 8
17 8900126578 BOLT M10X70 8
18 8900126579 BOLT M10X40 8
19 8900103011 PLUG PLUG 2
20 8900111844 GASKET GASKET 2
21 8963100340 PLUG PLUG 1
22 8963100341 O-RING O-RING 1
23 8900126580 PLATE PLATE 2
24 8900126581 BOLT M6X25 2
25 8900126582 HOSE HOSE 1
26 8900128924 BREATHER BREATHER 1
27 8900126584 GASKET GASKET 1
28 8900128922 PLUG PLUG 1
29 8963100345 SEALING RING SEALING RING 1
31 8900126588 PLUG PLUG 1
32 8900126589 GASKET GASKET 1
33 8900126590 ROLL PIN ROLL PIN 1
34 8900128925 PLUG PLUG 1
35 8900125380 PLUG PLUG 1
36 8900126586 BUSHING BUSHING 1
37 8900126585 GASKET GASKET 1




(330) - ARTICULATED TRUCK (300HP - ZF260) (NORTH AMERICA) (4/03-) > (18A00030570[02]) - TRANSMISSION - MOUNTING

oy
5
=
=]
b=
o
<
©
-




(330) - ARTICULATED TRUCK (300HP - ZF260) (NORTH AMERICA) (4/03-) > (18A02020584[01]) - TRANSMISSION -
INDICATORS/TRANSMITTERS




(330) - ARTICULATED TRUCK (300HP - ZF260) (NORTH AMERICA) (4/03-) > (62A00020560[01]) - BATTERY BOX INSTALLATION




(330) - ARTICULATED TRUCK (300HP - ZF260) (NORTH AMERICA) (4/03-) > (67A00021241[02]) - VARIOUS ELECTRICAL

EQUIPMENTS - CAB

Diag # Part # Name Description Qty
1 8998196019 CONTROL MONITOR CONTROL MONITOR 1
Consists of 2, 3 Consists of 2, 3 1
2 8900130989 CONTROL MONITOR CONTROL MONITOR 1
3 8900130990 TRANSFORMER TRANSFORMER 1
4 8998196017 WIRE HARNESS WIRE HARNESS 1
Serial Number : Until Serial Number : Until HHD0000201 1
HHDO0000201
4 89500400237 WIRE HARNESS WIRE HARNESS
Serial Number : Serial Number : HHD0000202 And After
HHD0000202 And After
5 89500400238 SIDE RAIL SIDE RAIL 1
6 8998196018 WIRE HARNESS WIRE HARNESS 1
7 8998196020 VIDEO CAMERA VIDEO CAMERA 1
8 89500400222 BOLT M3 x 12 2




SEALING RING

SEALRING

33 8962100239 24
34 8900128693 BOLT M16 x 1,5 x 55 24
35 8963100232 ROLL PIN ROLL PIN 8
36 8963100231 ROLL PIN ROLL PIN 8
38 8900128692 BOLT BOLT 12
39 8963100189 WASHER WASHER 12
40 8900128691 BUSHING BUSHING 2
41 8900128685 ROLL PIN ROLL PIN 2
42 8900128686 BUSHING BUSHING 2
43 119443A1 O-RING,312mm ID x 2.5mm | 310 x 2.5 If Used 1

Width




(330) - ARTICULATED TRUCK (300HP - ZF260) (NORTH AMERICA) (4/03-) > (33A00000699[02]) - REAR AXLE - BREATHER

3
@ 4
5
&—6

sy




(330) - ARTICULATED TRUCK (300HP - ZF260) (NORTH AMERICA) (4/03-) > (39A00000646[05]) - REAR SUSPENSION (87520494)




(330) - ARTICULATED TRUCK (300HP - ZF260) (NORTH AMERICA) (4/03-) > (52A00010545[02]) - ROPS CAB - INSTALLATION
(87442842)




(330) - ARTICULATED TRUCK (300HP - ZF260) (NORTH AMERICA) (4/03-) > (59A00010531[03]) - HOODS - HYDRAULIC
DUMPING - ELECTRICAL PUMP - OPTION

Diag # Part # Name Description Qty
1 89500316939 ELECTRIC PUMP ELECTRIC PUMP 1
2 8900001826 BOLT M8 x 16 2
3 8900956220 LOCK WASHER LOCK WASHER 2
4 89500407123 PIPE PIPE 1
5 89500407124 PIPE PIPE 1
6 89500407083 BRACKET BRACKET 1
7 8900001821 BOLT M10 x 20 2
8 8950001049 10 10 2
9 8900956837 COLLAR 10 x 21 2
10 8900194774 BRACKET BRACKET 1
11 8900115589 BOLT M10 x 30 2
12 8900140777 NUT M10 2




(330) - ARTICULATED TRUCK (300HP - ZF260) (NORTH AMERICA) (4/03-) > (98A00010736[01]) - ACCESSORIES - DECALS
AND PLATES (87442914)

te o a—  m—

BSOTMO43





